



BUREAU
VERITAS

Bureau Veritas
Consumer
Products
Services UK Ltd
31 Kingsland
Grange
Woolston
Warrington
Cheshire
WA1 4RW

TEST REPORT

Report Reference: TR5216/186447

Submitted By: Gabriel A/S, Hjulmagervej 55, DK-9000, Aalborg, Denmark
F.A.O: Bente Ellingsoe

Order Date: 28 November 2016

Order No: None Given

Date of Receipt: 03 January 2017

Items Tested: Step Malange
Colour: 64178 Light Red
End Use: Upholstery
Claimed: 100% Trevira CS

BS 7176:2007 + A1:2011

Test Request

The sample supplied is a woven fabric and has been tested to BS 7176:2007 + A1:2011 using EN 1021-1-2:2006 Smouldering Cigarette and Match and BS 5852:2006 Ignition Source 5 (Medium hazard)

Fibre Identification

Reputed Fibre Composition Woven

Pre Treatment

The sample for Cigarette and Match was cleansed using a water-soak procedure at $40\pm 1^\circ\text{C}$ as described in BS 5852:2006, Annex E and then line dried.

The sample for Ignition source 5 was cleansed using a water-soak procedure at $40\pm 1^\circ\text{C}$ as described in BS 5852:2006, Annex E and then line dried.

Conditioning

The sample for Cigarette and Match was conditioned at ambient conditions, followed by conditioning in a standard atmosphere having a temperature of $23\pm 2^\circ\text{C}$ and a relative humidity of $50\pm 5\%$ r.h for a minimum of 24 hours.

The sample for Ignition Source 5 was conditioned at ambient conditions for 72 hours and then in a standard atmosphere having a temperature of $23\pm 2^\circ\text{C}$ and a relative humidity of $50\pm 5\%$ r.h for a minimum of 24 hours.

Comments on the Results

The fabric sample supplied meets the requirements of BS EN 1021-1-2:2006 Smouldering Cigarette and Match test, BS 5852:2006 Ignition Source 5 and can be classified as 'Medium Hazard'.

Results

'The following test results relate only to the ignitability of the combination of materials under the particular conditions of the test, they are not intended as a means of assessing the full potential fire hazard of the materials in use.'

Observations: Tests contained in this test report were subcontracted

Authorised By: Z. Wells

UK Deputy Operations Manager

Z. Wells

Issue Date: 27th January 2017

TEST REPORT

Report Reference: TR5216/186447

Items Tested: Step Malange
Colour: 64178 Light Red
End Use: Upholstery
Claimed: 100% Trevira CS

Date of Receipt: 03 January 2017

Date of Test: 18 January 2017

Cigarette Test

Pass Criteria:

When two samples are tested no progressive smouldering or flaming is to be observed within 1 hour of placement of the cigarette. If the cigarette fails to smoulder to its complete length, the test is repeated in a new position not less than 50mm from the previous damage. No progressive smouldering is to be present in the final examination.

Specimen Number	Cigarette Ignition	
	1	2
Smouldering Time of the Cigarette	20 min 5 secs	21 min 17 secs
Smouldering	NPS	NPS
Flaming	N	N
Smoking	N	N
Afterglow	N	N
Cover Split	Y	Y
Final Examination	P	P

Match Test

Pass Criteria:

Disregard flaming or progressive smouldering which ceases within 120seconds of the removal of the burner tube.

Specimen Number	Match Test					
	1	Time	2	Time	3	Time
Smouldering	N	-	N	-	N	-
Flaming	Y	1 secs	Y	2 secs	Y	6 secs
Smoking	Y	5 secs	Y	8 secs	Y	13 secs
Afterglow	N	-	N	-	N	-
Cover split	Y	-	Y	-	Y	-
Final Examination	P	-	P	-	P	-

Ignition Source 5

Pass Criteria:

Disregard flaming which ceases within 10 minutes and smoke, heat or glowing which ceases within 60minutes of igniting the crib.

No smouldering is to be present in the final examination

Specimen Number	1	Time	2	Time
Smoking	Y	5 min 30 secs	Y	5 min 48 secs
Smouldering	N	-	N	-
Flaming	Y	4 min 2 secs	Y	4 min 24 secs
Afterglow	N	-	N	-
Damage exceeds limits of clauses 4.1(e) 4.1(f) or 4.2(f)	N	-	N	-
Final Examination	P	-	P	-

Please note that the fabric sample was tested over combustion-modified foam with a density of 35kg per M³.

Key:

Y=Yes

N=No

P=Pass

F=Fail

N/A= Not Applicable.



Tests marked 'Not UKAS Accredited' in this report are not included in the UKAS schedule for this laboratory. Opinions and interpretations expressed herein are outside the scope of the UKAS Accreditation. Where the results of a test fall close to the requirement, either above or below, compliance with the specification may be affected by the uncertainty of measurement of the test. In those circumstances, the laboratory can be contacted for further information.

The information contained within any report is based on current BVCPS UK Ltd knowledge and is given without guarantee. A satisfactory test report in no way implies that the product so tested is approved by BVCPS UK Ltd, UKAS or other body.

A report is a confidential document to the person or firm to whom it is issued and it will be strictly treated as such by BVCPS UK Ltd. It may not be reproduced either in its entirety or in part and may not be used for advertising. The person or firm to whom the report is issued may however show it or send it, or a certified copy thereof prepared by BVCPS UK Ltd, for the information of his customer, supplier or other persons directly concerned. BVCPS UK Ltd will not, without the written consent of the person or firm, enter into any discussion or correspondence with any third party concerning the contents of the report. In the event of the improper use of a report, BVCPS UK Ltd reserves the right to withdraw it or adopt any other remedy which may be appropriate.

Samples submitted for testing are accepted on the understanding that the report issued shall not form the basis of, or instrument for, any legal liability against BVCPS UK Ltd and applies specifically to the sample(s) tested and not necessarily to the bulk.

**Bureau Veritas Consumer Products Services UK Ltd, Registered in England & Wales, Company Number: 00852439
Registered Office: 31 Kingsland Grange, Woolston, Warrington, Cheshire, WA1 4RW**